
Wi
sco

nsin Wastewater 

Operators’ Associatio

n, 
In

c.
 

W
   W 
      O
        A

Wi
sco

nsin Wastewater 

Operators’ Associatio

n, 
In

c.
 

W
   W 
      O
        A

Wi
sco

nsin Wastewater 

Operators’ Associatio
n, 

In
c.

 

W
   W 
      O
        A

WISCONSIN WASTEWATER OPERATORS’ ASSOCIATION, INC.

VOL. 199, FEBRUARY 2013

47th Annual W.W.O.A. Conference
October 22-25, 2013 Stevens Point, Wisconsin
Holiday Inn Stevens Point Convention Center
Host: Stevens Point Wastewater Treatment Plant

Ellsworth Wastewater Treatment Facility, Ellsworth, Wisconsin



Wade Peterson
President
City of Baraboo
450 Roundhouse Court
Baraboo WI  53913
Work: 	 608-355-2740
Fax:	 608-356-0518
wpeterson@
[...]
change!!  The website will continue to make improvements.  

We hope to continue making improvements on the on-
line registration.  We recently received the results of the 
evaluation and interest forms from last year’s conference. 
At our next meeting, we will review the results and discuss 
adding some of the suggestions to this year’s conference. 
Several communities have gotten or have seen the draft of 
their new WDPES permits.  Tonight, I make our phosphorus 

presentation to the City Common Council.  I think I might 
start off the presentation with something like this “Have you 
ever read the children’s book: Everyone Poops?”  

We had our first board meeting with our 2012 – 2013 
officer line-up in early December.  We had several items 
on our “to-do” list.  We reviewed the 2012 financial report, 
the committee reports, the 2013 budget, and changes to 
the executive secretary duties along with the position’s 
compensation.  

The 2012 financial report hadn’t encompassed December’s 
numbers, but as a whole, we were looking pretty good. 
Some of the highlights for committee reports were: 

Nominations – three of the five director positions will be up 
for election in 2013.  Depending on who gets elected vice 
president, a fourth director position may be open.  

Membership – It looks like there will be 49 new life 
members in 2013!!  We are starting to see some large groups 
of life members and this is starting to have some effects on 
our budget.  At the 2013 annual conference, we will have 
some discussion on possible changes to life membership. 

Operators Training – Director Lutz is working on some 
more microbiology sessions.  Director Bergles has teamed 
up with AWWA and DNR to sponsor a new training 
opportunity.  “Closing the Loop: Issues Common to Water 
& Wastewater” will be held at the end of January. 

Directory – much was discussed about the future of the 
directory.  When the smoke cleared, it was decided to 
continue the directory but charge for it.  In the 2013 
conference registration you will see a check box for the 
Directory with a $10 fee.  

Web-site – Director Bratz and Webmaster Meifert have made 
some nice improvements to the website.  If you haven’t been 
on the site in awhile, check it out!! WWOA.org – the new 
item added was email alerts. 

Technical Program – VP Zimmer updated the board on the 
events for the annual conference.  

Exhibit Committee – T. Mulcahy & J. Shaw presented 
their report.  The main issue was the size of the convention 
center at Stevens Point.  After a walk around, some new 
ideas about vendor booth locations and areas for technical 
sessions were brought forth.  Then it was on to the 2013 
budget.  The board worked through every line item to make 
the budget as complete as possible.  Again, look for the new 
$10 fee for the directory.  

The Executive Secretary duties were reviewed and 
some changes occurred.  Then the board discussed the 
compensation/contract of the executive secretary.  It was 
decided to not offer Richard a two year contract.  A one year 
contract offer was approved by the board. (Much discussion 
was held about whether this fit within the organization’s by-
laws).  Richard declined the one year offer.  The board held 
discussions on looking for a new executive secretary and 
then the meeting was adjourned.

The winter round of regional meetings should be in full 
swing as you read this. I see several meetings listed on 
the WWOA Events calendar. I hope to make two of these 
meetings towards my goal of visiting all the regions this 
year. When you see me this year, feel free to stop and say 
“hi”. Let me know what you think of WWOA and if there is 
anything we can do to better serve our membership.

continued on page 4 

Wade Peterson, president



4   VOL. 199, FEBRUARY 2013    The Clarifier

Three Rotary Lobe Pump Lines
The Most Versatile PD Pumps.

Macerating Technology
The Most Versatile Pump Protection.

Classic Pump Select Pump Protect Pump

Multichopper Multicrusher Rotorrake

Representation:

p  262.241.1199

N57 W6316 Center Street
Cedarburg, WI 53012

www.MulcahyShaw.com
info@MulcahyShaw.com

To learn more, contact america@boerger.com or visit www.boerger.com

continued from page 3

I’m looking at the flyers for the Government Affairs Seminar 
and Spring Biosolids Symposium. As usual Kevin Freber, 
et.al. (GAS) and Lyle Lutz, et.al. (SBS) have done a bang-up 
job putting together interesting and informative programs. 

The Annual Conference will be here before we know it.  
October 22-25.  Get your hotel reservations in!  A list of the 
hotels is on our website.  We are looking into setting up bus 
service for the outlaying hotels.

Lastly, I truly do thank Richard and his family for all their 
work in the WWOA!  This change has drawn a dark cloud 
over my term as President and for that I am sorry.  Some 
have claimed that I have let politics and arrogance affect my 
decisions.  Nothing could be farther from the truth!  

Sincerely, 

Wade Peterson
WWOA President

NC Region considers bus 
to WEF in Chicago

The North Central Region Steering Committee 
is discussing the possibility of sponsoring a one 
day bus trip to WEF in Chicago this fall.  The trip 
would provide an opportunity to attend a national 
wastewater conference for operators that otherwise 
may not be able. 

The bus would do pickup points along the I39 
corridor. We would arrive at WEF late morning and 
stay until late afternoon. The cost of the trip would 
include transportation and conference registration. 
We hope to offer CEUs for the day.  Participants 
would be responsible to get to and from the pickup 
locations.  Times, pickup locations, and cost will be 
determined if sufficient interest is shown.  

Anyone interested should contact a steering 
committee member or send an email to ncr_steering_
committee@wwoa.org. 



The Clarifier   FEBRUARY 2013, VOL. 199   5

…And the People Who Back It Up

Unsurpassed personal customer service
and expert technical support

Over 27,000 items in stock 
for same-day shipping

Nationwide distribution centers to serve you better!
CHICAGO       LAS VEGAS        BOSTON       ATLANTA       DALLAS

95% of customers receive their 
in-stock orders in 2 days or less!

800-548-1234 • www.usabluebook.com

EVERYTHING YOU NEED
for Water & Wastewater Operations...

Call 
& request your

FREE
MASTER CATALOG 123

1-800-548-1234



6   VOL. 199, FEBRUARY 2013    The Clarifier

Foth/Cedar team designs Ellsworth wastewater facility upgrade
By:  Tim Stockman, P.E. Foth Infrastructure

B&M	
  Technical	
  Services	
  
	
  

Full	
  Service	
  Water	
  and	
  Wastewater	
  Process	
  Control	
  System	
  Integrators	
  

Controls	
   Pumps	
  

Get	
  all	
  your	
  ducks	
  in	
  a	
  row.	
  

Integration	
  

364	
  Industrial	
  Drive	
  Coloma,	
  WI	
  
1.715.228.7604	
  

www.bmtechservice.com	
  

Quality	
  Service	
  
Affordable	
  Solutions	
  

Background
The Foth/Cedar Team was first contacted by the director 
of public works (DPW) in May of 2010 because of his 
concerns that the village might be in jeopardy of losing a 
Clean Water Fund (CWF) Principal Forgiveness Grant.  The 
30% grant represented an “once-in-a-lifetime” opportunity 
for the Village because it was essentially guaranteed due to 
Ellsworth’s “Number 1 Ranking” on the WDNR Funding 
List.  To maintain its eligibility the village was required 
to submit a “reviewable” construction drawing plans and 
specifications to the WDNR by June 30, 2010.  

After confirming the DPW’s suspicions that the village was 
in a precarious situation, the Foth/Cedar Team identified 
through multiple discussions with WDNR CWF staff, that 
there was a recommendation to the Director of the WDNR 
to extend the June 30, 2010 deadline.  If the deadline 
were to be extended to July 30, 2010, the village could 
be in a position to meet the new deadline but only if they 
acted quickly.   On June 7th the public works committee 
authorized the DPW to issue the RFP immediately.   The 

Foth/Cedar Team was hired in mid-June of 2010 to meet 
the submittal deadlines as required by WDNR Clean Water 
Funding to be in position to get the grant. 

Initially, the village was looking at relocating the discharge 
further downstream along Isabelle Creek to avoid getting 
more stringent nitrogen limits.  However, during the 
public comment period, several residents brought to the 
attention of WDNR and the village that potential sink holes 
may exist at or near the proposed new discharge location.  
As a result the village ended up with total nitrogen and 
chloride limits – regardless of discharge location, and was 
looking at more stringent limits on other parameters if the 
discharge point was relocated.  Instead the village elected 
to keep the existing discharge location, and put the money 
from the planned forcemain into a new oxidation ditch 
system capable of total nitrogen reduction and phosphorus 
removal.  The oxidation ditch was designed for biological 
phosphorus removal with a backup chemical feed system.  
The original plant used a chemical feed system dosing ferric

continued on page 8



The Clarifier   FEBRUARY 2013, VOL. 199   7



8   VOL. 199, FEBRUARY 2013    The Clarifier

Contact us to learn about Solutions for:

Enhanced Nutrient Removal
Metals Removal 

Municipal & Industrial Applications
Complete WWTP Design

1‐888‐710‐BLUE
www.bluewater‐technologies.com

For Information contact LAI Ltd.
bbate@lai‐ltd.com (Bob Bate, P.E.)

rhussey@lai‐ltd.com (Rich Hussey, P.E.)
plynch@lai‐ltd.com (Pete Lynch)

Phosphorus limits giving you 
the Blues?

continued from page 6

chloride.  The new facility incorporates aluminum sulfate or 
Alum, as backup.  The project was bid in early 2011, and 
awarded to Rice Lake Construction Group in March 2011.  
The oxidation ditch system was started up in May of 2012.

Original Wastewater Plant
The Village of Ellsworth operated a 0.660 MGD secondary 
wastewater treatment plant (WWTP) that treats an average 
wastewater flow of 0.250 MGD generated within the Village 

of Ellsworth.  The original treatment plant was constructed 
over 50 years ago with the last upgrade occurring in 
1977.  As part of the 1977 upgrade, RBCs were added to 
supplement the existing trickling filter.  Recently the RBCs 
were rerated to 0.430 MGD to better reflect their actual 
treatable design capacity.  The treated effluent is discharged 
to a disappearing stream.  

Sludge generated in the treatment process is hauled to 
the adjacent West Central Wisconsin Biosolids Facility 
(WCWBF). A proportionate volume of centrate from the 
WCWBF is returned to the WWTP for treatment.  The old 
RBC WWTP consisted of the following unit processes:

•	 Influent flow metering channel
•	 	Influent lift station
•	 	Influent mechanical screening
•	 	Rotating biological contactors
•	 	Final clarifiers
•	 	Chlorine disinfection system
•	 	Effluent reaeration tank
•	 	Chemical phosphorus removal
•	 	Aerobic digester
•	 	Sludge holding tanks
•	 	Outfall to Isabelle Creek

The WWTP had historically provided reliable and effective 
wastewater treatment.  The need for the modifications to 
the existing facilities was based on the WWTP exceeding its 
design capacity due to projected future flows and loads.  In 
addition, several processes were in need of replacement and 
modifications were required to meet updated effluent limits, 
specifically total nitrogen and chloride.

New Upgraded Wastewater Treatment Facilities
Design flows under present and year 2030 conditions, as 
developed in the facilities plan, are summarized below.

Parameter	 Present	 2030

Average Annual Flow, MGD	 0.271	 0.358

Peak Month Flow, MGD	 0.495	 0.575

Peak Day Flow, MGD 	 0.897	 0.975

Peak Hour Flow, MGD	 –	 2.160

Average BOD5, lb/day	 461	 717

Peak Month BOD5, lb/day	 819	 1,019

Average TSS, lb/day	 218	 813

Average TKN, lb/day 	 –	 112

Average P, lb/day 	 –	 25
continued on page 10

Old RBC plant



The Clarifier   FEBRUARY 2013, VOL. 199   9



10   VOL. 199, FEBRUARY 2013    The Clarifier

continued from page 8

Design effluent objectives as listed in the Village of Ellsworth 
WPDES Permit are:

Effluent Requirements	 Monthly Average	

BOD, mg/l	 20 

TSS, mg/l	 20 

Total Nitrogen, mg/l	 10 

Ammonia Nitrogen, mg/l	 3.6 (summer)

Ammonia Nitrogen, mg/l	 7.8 (winter)

Total phosphorus, mg/l	 1.0 

Fecal Coliform, count/100 ml	 400

Dissolved Oxygen, mg/l	 4.0

The Village received a chloride limit of 400 mg/l, with a 
future target of 250 mg/l at the end of the permit life.  The 
Village is eligible to apply for a chloride variance, if the 250 
mg/l target cannot be met. 

Year-round disinfection is also required to meet a fecal 
coliform count of 400 #/100 ml.  This requirement was 
based on the classification of Isabelle Creek.

The modifications to the Ellsworth Wastewater Treatment 
Facility included upgrading the following:

•	 	Elimination of static screens, old clarifier/chlorine 
disinfection basin and RBC system(s)

•	 	Upgrade the existing control building 
•	 	Addition of a new headworks building and process 

equipment
•	 	New influent raw submersible pumps and flow 

metering
•	 	Addition of an anaerobic/EQ Selector Basin
•	 	Addition of a new (2) Channel Oxidation Ditch 

System
•	 	New splitter box for the clarifiers
•	 	Upgrades to the existing (2) clarifier(s) 
•	 	Upgrading the existing screening and pump building 

for oxidation ditch control and RAS/WAS pumping
•	 	Addition of a chemical feed and UV disinfection 

processes and building.
•	 	Modifications to existing sludge holding basins
•	 	Modifications to outfall structure and use of existing 

discharge pipe
•	 	Allows for future use of the existing trickling filter

continued on page 12



The Clarifier   FEBRUARY 2013, VOL. 199   11



12   VOL. 199, FEBRUARY 2013    The Clarifier

continued from page 10

Unit Processes
Influent Screening 
An influent screen was installed prior to the raw wastewater 
pumps to remove large solids from the wastewater.  Raw 
wastewater will pass through the fine screen, whereas solid 
material would be caught and removed from the forward 
flow.  The screen was installed in the new Screening 
Building, previously the existing metering flume structure, 
which was modified to accommodate the screen and a 
bypass channel.

The selected model of screen is an auger-type channel 
screen from Lakeside Equipment.  The screen is mounted 
into a channel and is positioned at an angle, approximately 
35-45° from horizontal.  The ¼” mechanical screen collects 
solids from the wastewater in a basket and uses an auger to 
draw screenings vertically into the unit, where it washes, 
dewaters, and compacts the material.  This allows some 
organic matter to be removed from the screenings prior to 
disposal, which reduces odors.  In addition, the screenings 
are compacted in order to remove water and reduce the 
overall volume.  Screenings are then encased in a plastic 
bag, to aid in odor reduction, discharged into a trash bin, 
and stored until they are hauled off-site for disposal.

Raw Wastewater Pumping
Wastewater continues to flow into the Ellsworth WWTP 
from the Village collection system by gravity via MH-1 
at the intersection of Utility Street and Short Street.  A 
15-inch pipe conveys the wastewater into the headworks 
building, and through the mechanical screen, or around the 
screen through a series of slide gates for bypass purposes.   
Screened wastewater discharges through existing pipes out 
of the headworks building and into the existing influent 
lift station wet well.  New raw submersible pumps convey 
wastewater through two force mains to the anaerobic 
selector tanks.

Design parameters for the influent pumps are as follows:

Parameter	 Value

Number of Small Pumps	 2

Small Pump Capacity, gpm	 250 (1)

Small Pump TDH, ft	 24

Small Pump HP	 3

Small Pump Motor Control	 Variable frequency drive

Number of Large Pumps	 2

Large Pump Capacity, gpm	 1,000 (1)

Large Pump TDH, ft	 21

Large Pump HP	 10

Large Pump Motor Control	 Transducer/float level

Lift Station Firm Capacity, gpm	 1,500

Total Lift Station Capacity, gpm	 2,500
(1) Individual pump capacity with two pumps running

Four pumps were installed in the influent lift station: two 
small pumps and two large pumps.  The small pumps 
operate on VFDs in order to maintain a consistent flow rate 
to the anaerobic selector and oxidation ditch.  The two large 
pumps are used during storm events to prevent backups in 
the sewer system and operate at a constant speed.

At normal flow rates, one of the small pumps operates at a 
variable speed based on the level in the wet well.  Variable 
flow pumping will occur up to an influent flow rate of 500 
gpm, or 0.720 MGD.  Above this flow rate, the small pumps 
turn off and one large pump runs at a constant speed of 
1,000 gpm and cycles on and off based on the wet well 
level.  If flows rise above 1,000 gpm, or 1.440 MGD, the 
small pumps will turn on again and run at variable speeds 
to match the influent flow rate up to 1,500 gpm, or 2.160 
MGD.

continued on page 14



The Clarifier   FEBRUARY 2013, VOL. 199   13



14   VOL. 199, FEBRUARY 2013    The Clarifier

continued from page 12

The facilities plan peak hour flow of 1.256 MGD was 
revised to 2.160 MGD based on operator experience and 
recent storm events.  This is estimated to be the maximum 
flow rate into the WWTP from the collection system.  A 
second large pump is provided as a backup in order to 
provide a firm capacity of 2.160 MGD.  However, in the 
event of extremely high flows, the second large pump 
would be called to run and would send 3.600 MGD 
through the WWTP.  This will be a safeguard against 
backups in the collection system.

Anaerobic Selector & Oxidation Ditch
The oxidation ditch process was selected for biological 
treatment of the Village of Ellsworth wastewater.  An 
oxidation ditch is typically an oval shaped activated sludge 
reactor with surface aerators providing both oxygen 
and mixing to keep mixed liquor solids in suspension.  
The oxidation ditch will remove BOD, nitrogen, and 
phosphorus through biological processes.  The biological 
processes take place under anaerobic, anoxic and aerobic 
conditions.  An anaerobic condition excludes dissolved 
oxygen and nitrate and is used to select phosphorus 
accumulating organisms.  An anoxic condition excludes 

oxidation and is fundamental in converting nitrate 
compounds to nitrogen gas.  Aerobic conditions have 
dissolved oxygen, and therefore remove BOD and convert 
ammonia to nitrate.  Anoxic and aerobic conditions occur 
within the oxidation ditch while anaerobic conditions are 
provided by three (3) separate selector cells.

The anaerobic selector tanks were designed for a solids 
retention time (SRT) of 3 days.  The anaerobic selector is 
typically sized for an SRT of 0.5 to 1.5 days for wastewater 
with high amounts of volatile fatty acids (VFAs).  For 
smaller communities, such as Ellsworth, that may not have 
high VFA concentrations, the SRT in the anaerobic selector 
should be increased to 2.5 to 3 days.  The selector will have 
multiple cells so the SRT can be varied and tanks can be 
taken out of service if not required or for maintenance.

The oxidation ditch consists of two concentric, oval-shaped 
channels.  Each channel is equipped with two sets of surface 
aerators, which introduce oxygen into the mixed liquor 
through the disturbance of the channel water surface.  

Mixed liquor from the anaerobic selector flows into the 
outer channel, operated in an anoxic state, and then into 
the inner channel, which is operated in an aerobic state.  
Nitrification, denitrification, and BOD removal occur in the 
outer channel, whereas only nitrification and BOD removal 
occur in the inner channel.  Mixed liquor from the second 
channel flows over a weir to the final clarifiers.  An anoxic 
recycle pump in the outer channel is used to return anoxic 
mixed liquor to the selector cells.

The oxidation ditch has the flexibility to treat the current 
loads and future peak month loads.  Another important 

continued on page 15

Selector basin



The Clarifier   FEBRUARY 2013, VOL. 199   15

More ideas. Better solutions.® 800.362.4505 • www.msa-ps.com

Protecting the 

ENGINEERING  •  SURVEYING  •  ARCHITECTURE  •  ENVIRONMENTAL  •  PLANNING  •  FUNDING 
 

one wastewater system at a time. 

Stockbridge-Munsee Membrane Bio-Reactor Wastewater Treatment Facility

continued from page 14

feature is to be able to operate in “storm flow” mode.  This 
operation mode is similar to the contact stabilization 
process where RAS is discharged into the first tank and raw 
wastewater is discharged into the second tank.  During peak 
flow events this process will reduce the solids loading to the 
clarifiers, thereby preventing the mixed liquor from flowing 
over the clarifier weirs and being discharged to the effluent 
stream.  Having two separate oxidation ditch cells allows the 
operator to run the plant in “storm flow” mode.  

Tank volume and sizing parameters are as follows:

Parameter	 Value

Anaerobic Selector	

Dimensions, each cell	 11’-0” – 14’-0”

Minimum Side Water Depth, ft	 10

Tank Volume, each cell, gallons	 11,600

Total Tank Volume, gallons	 35,000

Oxidation Ditch	

Channel Width, ft	 10

Parameter	 Value

Minimum Side Water Depth, ft	 10

Channel Straight Length, ft	 45

Outer Channel Radius, ft	 26

Outer Channel Volume, gallons	 166,000

Inner Channel Volume, gallons	 114,000

Total Tank Volume, gallons	 280,000

Clarifiers & RAS/WAS pumping
Final clarifiers facilitate solid/liquid separation of the 
activated sludge system mixed liquor.  Solids separation is 
achieved by way of gravity settling in quiescent tanks.  The 
settled solids are either returned to the head of the activated 
sludge system as RAS or wasted from the activated sludge 
system as WAS.  Clarified effluent flows by gravity to the UV 
disinfection system.

Two new final clarifier mechanisms were installed in the 
existing final clarifier tanks downstream of the activated 
sludge system.  Scum is skimmed from the surface of the 
clarifiers and routed to the existing sludge holding 

continued on page 16



16   VOL. 199, FEBRUARY 2013    The Clarifier

800.748.7423 : symbiontonline.com

Trusted*

for good reason

listen

collaborate

solve

WATER QUALITY

NUTRIENT CONTROL

ENERGY MANAGEMENT

continued from page 15

tanks.  Settled solids are withdrawn from the bottom of the 
clarifiers and pumped either to the oxidation ditch system 
or the existing sludge holding tanks.

Design information for the clarifiers based on the above 
analysis is as follows:

Parameter	 Start-up	 2030

Number of Clarifiers	 2	 2

Inside Diameter, ft	 28	 28

Side Water Depth, ft	 10	 10

Surface Area, each Clarifier, ft2	 616	 616

Total Clarifier Surface Area, ft2	 1,232	 1,232

Average Surface Overflow Rate,  
gpd/ft2	 220	 290

Peak Hour Surface Overflow Rate,  
gpd/ft2	 1,750	 1,750

Average Solids Loading Rate,  
lb/day/ft2  (1)	 13	 38

Peak Hour Solids Loading Rate,  
lb/day/ft2  (2)	 25	 26

(1) The indicated 
SLR rates are based 
on a MLSS of 3,500 
mg/L and an RAS 
flow rate of 100% of 
the average day raw 
wastewater flow rate.
(2) The indicated 
SLR rates are based 
on oxidation ditch 
operation in “Storm 
Flow Mode” at a 
MLSS of 1,500 mg/L 
and an RAS flow 
rate of 100% of the 
average day raw 
wastewater flow rate

The concentration 
of biological solids 
in the activated 
sludge system must be maintained at a high-enough 
level to provide adequate biological treatment.  Thus, 
settled biological solids must be returned to the system by 
mechanical means.  If solids are to be recycled in the system, 
however, solids must also be wasted from the system 
on a regular basis to cultivate the appropriate microbial 
community.  Thus, return activated sludge (RAS) pumping 
is required.  The RAS pumps recycle activated sludge 
from the final clarifiers to the activated sludge system.  An 
automatic valve allows a portion of the RAS (or WAS) to 
be pumped by the pumps to the sludge holding tanks for 
disposal.

The WAS flow rate must keep pace with the sludge 
production rate in order to keep the activated sludge system 
in a steady state with respect to solids.  The 2030 average 
day sludge solids production is estimated to be 700 lbs/day.  
This corresponds to a waste activated sludge (WAS) flow 
rate of 10,500 gpd for 0.8% TSS sludge.

Three RAS pumps with VFDs are provided.  One pump 
serves as a standby pump and the other two are used to 
meet pumping demands – one pump for each operating 
final clarifier.  Each pump is capable of operating from 100 
to 250 gpm under the head conditions at the site.  Under 
current flows, one pump is used to pump 50% of the 
influent flow rate; this is equivalent to 100 gpm.  Under 
future flows, two pumps will be used to pump 200% of the 
influent flow rate.

continued on page 18

Chemical feed



The Clarifier   FEBRUARY 2013, VOL. 199   17

Our pumps do a lot of heavy lifting. They have to. The demands for environmentally  
friendly solutions to water and wastewater management are getting heavier.

For more than sixty years, L.W. Allen pumps and Altronex control systems  
have been providing municipalities with wastewater treatment pumps and 
pump systems. Today, the greatest opportunity for cost savings is the efficient  
operation of your facilities. Our SCADA telemetry expertise lets you  
monitor potentially dangerous fluctuations, which lead to equipment and system  
failures and inefficiencies.  

We understand your needs and the dynamics of your situation. We’ll develop  
customized solutions and enhanced services that you can’t find anywhere else. 
With one call, find out why L.W. Allen pumps and Altronex control systems have 
become the leading provider of pumps, controls, technical assistance and superior 
customer service. No heavy lifting required.

(800) 362-7266

GET

C A L L  L W  A L L E N

4633 Tompkins Drive • Madison, WI 53716 • TEL (608) 222-8622 • FAX (608) 222-9414 • www.lwallen.com

PUMPED
UP

Altronex Control Systems
A division of L.W. Allen, Inc.



18   VOL. 199, FEBRUARY 2013    The Clarifier

THE
LEMTECTM

PROCESS
...CLEAR RESULTS

Frederic

Grandview

Lemna Technologies, Inc. has
designed, built and installed

wastewater treatment
facilities across the state of
Wisconsin.

The LemTecTM Biological
Treatment Process is a
lagoon-based system.
The process incorporates
a patented, insulated

modular cover to meet
nutrient standards for BOD,

TSS, NH3, TN and TP.

Engineered to meet Wisconsin
effluent requirements....

612.253.2000
WWW.LEMNATECHNOLOGIES.COM

262.932.2100
WWW.DORNERCO.COM

continued from page 16

The RAS pumps are used to pump WAS to the sludge 
holding tanks by using an automated valve for sludge 
wasting.  The RAS pumps run continuously and when a 
wasting period is initiated, an automatic valve on the WAS 
pipe, connected to the RAS discharge header, opens.  RAS 
continues flowing to the oxidation ditch, however, some 
of the flow is split into the WAS line and be pumped 
to the sludge holding tanks.  Wasting is automated and 
controlled either by a time-of-day clock or by a percentage 
of the RAS flow.  This degree of control facilitates enhanced 
performance of the activated sludge system.

Disinfection & Reaeration
A new Trojan ultraviolet disinfection system was installed at 
the WWTP for disinfection of clarified effluent.  Wastewater 
flows from the final clarifiers by gravity through the 
UV channel.  As the wastewater passes through the UV 
disinfection system, it is irradiated with UV light and 
pathogenic organisms are inactivated.  After disinfection, 
the effluent flows through a reaeration channel and is then 
discharged to Isabelle Creek.  The UV system is designed to 
meet year-round effluent disinfection limits per the WPDES 
permit.

An automatic cleaning system is included for the UV 
disinfection system.  The cleaning system consists of a 
hydraulic service center and lamp cleaning device.  The 
lamp cleaning device passes back and forth across the 
lamps and removes material from the lamp surface using a 
combination of mechanical and chemical cleaning methods.  
The hydraulic service center controls the lamp cleaning 
device and circulates cleaning solution.  Automatic cleaning 
systems save operator time and prolong lamp life.

The UV disinfection system was designed based on the 
following parameters:

Design Parameter	 Value

Peak Hour Flow, MGD	 2.160

Effluent TSS, mg/L	 20

Disinfection, cfu/100 mL	 400

UV Transmittance	 65%

Number of Units	 1

Number of Banks	 1

Number of Modules	 3

Total Number of Lamps	 18

Channel Depth	 2’-3”

Channel Width	 1’-0”

A new effluent reaeration system is provided at the WWTP 
for reaeration of disinfected effluent.  Wastewater flows from 
the final clarifiers by gravity through the UV channel and 
into the adjoining reaeration channel.  As the wastewater 
passes through the reaeration channel, air is diffused into 
the effluent and oxygen is transferred from the fine bubbles 
to the water.  After reaeration, the effluent flows to the 
existing reaeration Tank and then to Isabelle Creek.  The 
effluent reaeration system is required to meet the WPDES 
permit effluent dissolved oxygen (DO) limit of 4 mg/l.  

Sludge and Centrate Handling
Sludge from the Ellsworth WWTP is hauled to the 
neighboring West-Central Wisconsin Biosolids Facility 
(WCWBF) for dewatering.  A proportionate amount of 
centrate is returned to the WWTP for treatment.  

The existing aerobic digester was removed, and the existing 
sludge storage tanks no. 1 and 2 were retained for sludge 
storage.  The existing sludge withdrawal piping remains, as 
was the ability to pump the bottom several feet

continued on page 19



The Clarifier   FEBRUARY 2013, VOL. 199   19

continued from page 18

of sludge from the tanks into a truck.  The tank floors were 
sloped to center sumps to aid in sludge withdrawal.  New 
medium-bubble membrane diffusers were installed in each 
tank to facilitate more efficient mixing.  The existing blowers 
in the Blower Building remain for continued use.

Centrate is pumped into Tank No. 3 by the sludge hauling 
trucks via a pipe quick disconnection at the tank.  Centrate 
is released back into the WWTP through the site sewer, 
which discharges into the existing influent wet well.  The 
top several feet of centrate in the tank is removed using the 
existing decant piping and a valve.  The middle portion of 
the tank can be removed by draining it through the pump 
suction pipe in the blower building basement.  A 2-inch ball 
valve is opened to allow gravity flow from the suction pipe 
into a drain pipe leading back to the front of the plant.  The 
bottom two to three feet of the tank must be pumped out of 
the tank by a sludge pump.

Four of the five existing blowers located in the basement of 
the control/pump building were kept in service for use in 
the sludge holding and centrate tanks.   

A progressive cavity sludge pump was installed in the 
basement of the blower building in order to pump scum 

from the clarifiers to the sludge holding tanks and also to 
pump out the bottom several feet of the sludge holding 
tanks.  A 15 HP constant speed pump was provided with a 
capacity of 200 gpm.

Sludge holding tanks No. 1 and 2 are used to store sludge 
on-site prior to hauling to the WCWBF.  The capacity of 
these tanks is evaluated as follows:

Parameter	 Present	 2030

Tank Dimensions, each	 20’-0” x 46’-0”	 20’-0” x 46’-0”

Side Water Depth, ft	 10	 10

Max Storage Capacity,  
each, ft3	 9,200	 9,200

Total Storage Capacity, ft3	 18,400	 18,400

Average Annual Influent  
BOD5, lbs/day	 461	 717

Net Sludge Wasted, lbs/day	 450	 700

Average Sludge Volume 
(2%), gpd	 2,700	 4,200

Total Storage Capacity,  
days	 51	 33

continued on page 20



20   VOL. 199, FEBRUARY 2013    The Clarifier

Robert E. Lee & Associates, Inc. 
Engineering, Surveying, and Environmental Services 

 

800-986-6338 
Visit our Website:     

www.releeinc.com 

continued from page 19

Sludge holding tank No. 3 is used to store centrate from the 
WCWBF.  The capacity of this tank is evaluated as follows:

Parameter	 Present	 2030

Tank Dimensions	 20’-0” x 46’-0”	 20’-0” x 46’-0”

Side Water Depth, ft	 10	 10

Max Storage Capacity, gal	 68,800	 68,800

Design Centrate Load, gpd	 3,000	 14,000

Total Storage Capacity, days	 23	 5

Phosphorus removal
Phosphorus removal is required to meet the WPDES 
effluent limit of 1.0 mg/L total P.  The oxidation ditch was 
designed with the premise for biological nutrient removal, 
with nitrate removal as the controlling parameter.  
The design model shows the A2/O process will produce 
phosphorus concentrations below 1 mg/l and total nitrogen 
concentrations below 10 mg/l at design flows and peak 
month load conditions.  

However, under average load and startup conditions, 
achieving both biological phosphorus removal and total 
nitrogen removal is much more difficult due to a limited 

supply of easily degradable waste in the influent wastewater.  
Therefore, a backup chemical feed system was provided for 
phosphorus removal.

The existing chemical feed system was removed and a 
new chemical feed building was constructed to house the 
chemical storage and feed pumps.  The use of ferric chloride 
as the phosphorous removal chemical was discontinued in 
order to aid in meeting effluent chloride limits.  

Aluminum sulfate (alum) is the recommended chemical 
for phosphorus removal.  Chemical will be pumped to the 
anoxic selector, the final clarifier splitter box, and the sludge 
holding tanks as dosing points.

Other Improvements
All the existing buildings heating/ventilation, plumbing, 
and electric components were update to meet building code 

requirements.  A new SCADA system was installed to better 
monitor and control plant operations.   

The Village had recently upgraded the trickling filter 
distribution system, and wanted to be able to use the 
trickling filter, if needed in the future.  Provisions were made 
to allow for use of the trickling filter.  The Village has treated 
others centrate from the West Central Biosolids Facility, and 
wanted to include provisions for treating additional flow 
from the sludge processing facility.

Project Costs
Total project costs were approximately 3.9 million dollars of 
which approximately $825,000 were grant funded.  

The remaining 3.1 million dollars were funded by a  
low interest loan from WDNR Clean Water fund (2.4% 
interest rate).  

New oxidation ditch



The Clarifier   FEBRUARY 2013, VOL. 199   21

Introducing 

Isco’s new 
4700 Refrigerated Sampler!

Purpose-built to survive outdoors
in waste water treatment plants

Built to last

• Highly resistant to weather and corrosion

• Sample temperature logging

• Convenient slide-out bottle rack

• Flow or time paced sampling

• Modular Design – Easy Serviceability

• EPA-recommended line velocity of 2 ft/sec
at head heights up to 25 feet

For more information contact:

www.mulcahyshaw.com
Mulcahy/Shaw Water

Mequon, WI • (262) 241-1199
info@mulcahyshaw.com

The November 13, 2012 meeting was hosted by The Wolf 
Treatment Plant and held at The Gathering of Shawano. We 
had 76 attendees for this meeting. There were 6 members 
registering at the door and 6 no-shows for the day. 

Chairman Smudde 
kicked the meeting off 
by introducing Mike 
Schuler, President of 
the Wolf Treatment 
Plant Commission, 
who in turn welcomed 
us to Shawano and 
wished us a good 
meeting day in the City. 
Following the welcome 
address, Chairman 
Smudde introduced us to Grant Weaver of The Water 
Planet Company.  Grant comes to us from Connecticut 
and is the President of a company that re-engineers O&M 
practices in order to optimize wastewater treatment – 
The Water Planet Company.  Grant is a licensed P.E. and 
holds wastewater licenses in several states, while currently 
residing in Connecticut.  Grant’s formal education includes 
post-graduate work at MIT, an MS in Bio-Environmental 

Engineering from 
Oklahoma State 
University and a BS in 
Biology from Kansas 
State University. Grant’s 
first presentation was 
entitled Phosphorus 
Removal for 
Wastewater Operators. 

Grant gave two 
presentations on this 
day, with a scheduled 

break and our business meeting scheduled prior to the 
second session. I could tell that the topic was interesting, 
as many of the operators in attendance participated in the 
question and answer portion of the presentation. Our break 
today was sponsored by Strand Associates. 

The WWOA – LMD business meeting was called to order by 
Chairman Smudde with the first item up being approving

continued on page 22

Wolf Treatment Plant hosts 
Lake Michigan WWOA meeting

Mike Schuler

Grant Weaver



22   VOL. 199, FEBRUARY 2013    The Clarifier

Wastewater Management

Treatment

CSO, SSO, CMOM

TMDL

Studies and Planning

Excellence in Engineering 
Since 1946.

www.strand.com

Madison 
608-251-4843

Milwaukee 
414-271-0771

continued from page 21

of the August 22 minutes. Copies of the minutes have 
been placed online at wwoa.org for all to see and review as 
well as copies made available at the registration desk this 
morning. A motion by Brian Helminger was made to place 
the minutes on file and seconded by Dave Hartmann and 
the minutes were approved. Next up was Bernie Hengels to 
present the Treasurer’s report. This was done and announced 
that copies were available at the registration table. Following 
the presentation of the Treasurer’s Report, Chairman 
Smudde asked if there was any old business to discuss. 
Hearing none, he moved to new business.  Chairman 
Smudde thanked Dave Hartmann, Wolf Treatment Plant and 
the Gathering for hosting the meeting. And acknowledged 
again Strand Associates for being our break sponsor. 

Chairman Smudde acknowledged the presence of Dick 
Sachs, Bruce Oman and Bob Hannes of the DNR in 
attendance today. Dick Sachs was then asked to present 
his DNR report as follows:  Scores from the November 7 
Operator Certification exams should be sent out by the 
end of the month. If you do not receive notification of your 
exam score(s) by that time then contact Dick Sachs. 
Chairman Smudde mentioned that LMD fielded 2 of the 3 

teams at the annual operator’s completion this year. Team 
members were: Holly Blazer, Ben Varoni, Scott Stebnitz, 
Matt Hooker, Dustin Jerabek and Kim Williams. The LMD 
teams took 2nd and 3rd place. Congrats to our two teams. 
Glen Geurts of Heart of the Valley MSD was our regional 
operator of the year and received his award at the annual 
convention in October.  The WWOA statewide Newcomer 
of the Year was presented to Jake Becken of GBMSD. 
Congrats to both. 

Chairman Smudde introduced the incoming LMD officers 
to the attendees. Incoming officers include: Chairman Aaron 
Patefield of Coleman, Vice Chair Jesse Hass of Hortonville 
and the Secretary/Treasurer  team  of Dale Marsh and 
Kimberly Kimmes of Robert E Lee and Associates. The 2013 
meetings will be; February at Green Bay Packing/Coatings, 
May to be held in Crivitz, the August meeting will be a joint 
meeting with SE District and the November meeting will 
be in Freemont. Upcoming events include: Feb 28, 2013 
Government Affairs Seminar and March 13, 2013 Spring 
Biosolids symposium. 

Chairman Smudde then asked for any other new business, 
hearing none he asked for a motion to adjourn. A motion 
was made by Brian Helminger and seconded by Aaron 
Patefield to close the meeting. So moved. Immediately 
following the business meeting, we welcomed Grant Weaver 
back to the podium for his presentation entitled Money 
Saving Ideas that Provide Better Wastewater Treatment. This 
presentation took us up to the lunch hour which included 